DEVELOPMENT OF CONTROL STRATEGIES FOR ENHANCED NUTRIENT
REMOVAL IN BIOLOGICAL WASTEWATER TREATMENT PLANTS

Submitted in partial fulfillment of the requirement for the award of the degree of

DOCTOR OF PHILOSOPHY
in
CHEMICAL ENGINEERING
by
SHEIK ABDUL GAFFAR

Roll No: 716164

Under the supervision of

Dr. MURALI MOHAN SEEPANA

Assistant Professor

(Supervisor)
Dr. SESHAGIRI RAO AMBATI

Associate Professor

(Co-Supervisor)

<\TUT,
Sy S0

worg Ty wfufe:
WARANGAL

DEPARTMENT OF CHEMICAL ENGINEERING
NATIONAL INSTITUTE OF TECHNOLOGY WARANGAL
TELANGANA -506004, INDIA.

NOVEMBER 2021



NATIONAL INSTITUTE OF TECHNOLOGY

Warangal — 506004, Telangana, INDIA.

CERTIFICATE

This is to certify that the thesis entitled “Development of Control Strategies for Enhanced
[...]
Sludge mass balances for layers’ m =2 to 5:
dXsc,m _ vdn(Xsc,m+1 - Xsc,m) + min(]s,mr]s,m+1) - min(]s,m']s,m—l) (1 12)

dt Zm

19



For layer m = 1:

dXsc,l — Udn(Xsc,Z - Xsc,l) + min(]s,Z»]s,l)

1.13
dt Z; ( )
. 10 T
Overflow
9
Clarification
section 8
Feed flow 7
From ASS
Settling
- =
section
Underflow
Figure 1.8 Model for secondary clarifier
For layers’m =710 9:
dXsc,m 17up (Xsc,m—l - Xsc,m) +]sc,m+1 _]sc,m
= (1.14)
dt Zm
For m =10 (top layer):
dXsc,lO vup (Xsc,9 - Xsc,lO) _]sc,lo
= (1.15)
dt Z10

min(vs,loxsc,lot vs,9Xsc,9) if Xsc,9 > Xt
where, Js ;= or

vs,lOXsc,lo if Xsc,9 = Xt
Where the threshold concentration X, is 3000 g.m=.

The concentrations of soluble components are calculated considering each layer as a completely
mixed volume.

For layer m = 6:

20



Z
dZscm Q,& - (Vup + Vdn)Zsc,m

som - (1.16)

For layer’s m =110 5:

dZgcm _ Vdn(Zsc,m+1 - Zsc,m) (1.17)
dt Zm

For layers’ m =7 to 10:

dZscm _ Vup(Zsem-1 — Zsem) (1.18)

dt Zm

Where zn is the height of m™ layer of the sedimentation tank.
Influent Data: In the ASM3bioP model, the compositions and characteristics of the influent
wastewater vary from that of ASM2d influent data. Readily biodegradable organic substrate (Ss)
is one of the ASM3bioP variables, whereas fermentable readily biodegradable organic substrate
(Sr) and Sa (the fermentation products) are the combinations of Ss in ASM2d. In the steady-state
simulation, it is found out that the removal of P was very intricate without increasing the
composition of Ss. Furthermore, the Ss load raised 30% with the impact of the fraction of nitrogen,
ammonia, and biodegradable nitrogen. In addition to the above, orthophosphate is also improved
to maintain the orthophosphate to ammonia ratio in the influent data based on Gernaey et al.
(2004).

The influent data of orthophosphates (Spos), ammonia nitrogen (Snn), total suspended solids
(X7ss), readily biodegradable organic substrate (Ss), and flow rate (Q,) are shown in Fig. 1.9 for
the dry season. In the influent data, ammonia load changes within a few hours while suspended
solid concentrations lower at 13 and 14 days which shows the weekend effect and lower activity.
Similarly, for the dynamic storm influent condition, two short storm events are identified. First,
on the 9th day, where Qo and Xtss composition is increased, and then on the 11" day. The

particulate and soluble pollutants are lower during this second storm occurrence.

21



Orthophosphates

Ammonia + Ammonia nitrogen
5 8 & & & 8 7 3 7

5]

350

=] 5 g
= =] =

Total suspended solids

—
n
=]

100

Time (days)

(A)Readily biodegradable organic substrate

14

(C) Primarily orthophosphates

22

| | I
| | | | 1
7 9 10 " 12 13 14
Time (days)
(B) Ammonia Nitrogen
1 | I I
1 | | 1 |
7 9 10 11 12 13 14
Time (days)



160 T T T T

4o a

120 ;

1007

60 7

Readily bicdegradable crganicsubstrate

40 | 1 I | | |

Time (days)

(D) Suspended solids

Figure 1.9 Influent scenario: Ss, SnH, Spos, and Xrss profiles

1.2.4 Plant performance evaluation criterion

The Effluent Quality index (EQI) defines the amount of effluent to surface waters averaged over
the assessment time interval related to the weighting factors of discharge loads of composition
which will impact more on receiving water body. Dynamic simulations are carried out by
considering initially dry, rain, and storm season data files (14 days), and the performance is
evaluated. Performance assessments were carried out to predict the economic basis with EQI for
both the combined P and N removal in the benchmark simulation framework of WWTP (BSM1-
P). The performance assessment which was initially implemented for BSM1 for N removal is now
extended for P removal by Copp (2002); Gernaey et al. (2014). Equations. (1.19) and (1.20)
describe the effluent quality index (EQI).

1 ty
FQ = — KU dt 1.19
Q 1000(t, —to) J;, “U© Qe(t) (1.19)
KUy = KUrsst)y + KUcopr) + KUgop(t) + KUrkn) + KUno, ) + KUp,,, ) (1.20)

The t, and tr in the equation. (1.42) represents the starting and ending intervals of time for
computing the EQI while the KU notify the average load of polluted concentrations in the influent
and effluent data: Generally, it consists of TSS, BODs, COD, TKN, NO3 (nitrate), Sny (ammonia)
and TP in equation (1.20). Thus the corresponding expression for KUk is given in equation 1.21).
KU, = p Gy (1.21)

23



Where i (g?) are weighting factors ascribe every component of the pollution. Table 1.4 shows the
weighting factors. Moreover, the composition of different elements (G) is estimated by using the

following equations from (1.22)-(1.28).

Gss = Xrss (1.22)
Gcop = Ss+ S;+ X;+ Xg+ Xy + Xpao + Xpua + Xa (1.23)
Ggop = 0.25 (Ss + (1 — fs,)Xs + (1 — fxr, )X + (1 — fxi,) Xpao + Xpua)

+ (1 — fx, )Xa) (1.24)
Grgkn = Snu t ipssSs + ings, St + inx X1+ inxsXs + ingmXu + Xpao + Xa) (1.25)
Gnye = Grrn + Gro, (1.26)
Gno, = Sno, (1.27)
Gp,,, = Spo, T ips,S1 + ipx Xi + ipx Xs + ipgm(Xu + Xpao + Xa) + Xpp (1.28)

Table 1.4 Weighting factors for pi: values

Factors Hrtss Hcop HTKN HUno UBobps Up,,

Values 2 1 30 10 2 100

The corresponding conversion factors in equations (1.24), (1.25) and (1.28) are considered as
suggested by Henze et al. (2000), Gujer et al. (2000), Rieger et al. (2001), Solon (2015).

The assessment of the OCI Operational cost index (OCI) is necessary to calculate the cost for
different control algorithms. The OCI is represented in equation. (1.29).

OCI = 3CA + ME + 5SP + AE + PE + MA (1.29)
All the energies like aeration (kWh/d), pumping (kWh/d), mixing (kwh/d) energy respectively are
incorporated in the equations. (1.30), (1.31) and (1.32). Here aeration power is needed to aerate
bioreactors, pumping is used to alter the flow rate from one end to another end and for internal,
external flow patterns. SP is defined as the rate of deposition concerning sludge given in equation
(1.32).

The aeration energy (AE) is described as (Nopens et al., 2010; Hongyang et al., 2018):

st 7
AE = 1800Tf ZViKLai(t) dt (1.30)
to =1

Where K_a; notify the coefficient of mass transfer for oxygen

Ssat notify the oxygen saturation

24



The pumping energy (PE) is represented as:
1t
PE = Tf (0.008 Qeyr () + 0.004 Qjpner(£) + 0.05 Qy (1)) dt (1.31)
to

Where Qiny is the internal recycle (m®/d), Qexr is the external recycle (m®/d), Qu is the wastage flow
(m3/d).

SP is the sludge production that is calculated based on the solids accumulated in the reactors and
in the settler and also considering the solids purged. The sludge production (SP) includes the TSS
from wastage and the solids accumulated. In general, the unit for TSS is g SS/m3. Eq. (1.32)
provides the sludge production (SP) cost as a function of TSS. TSSa and TSSs terms are already
multiplied with the corresponding volumes and hence the units for TSSa and TSSs are kg SS. TSSa
is the amount of solids in the bioreactors, and TSSs is the amount of solids in the sedimentation
tank. TSSw is the amount of solids in the wastage and its unit is kg/m3. As the units for TSSw are
represented in kg/m3, in eq. (1.32), it is multiplied with Qw which is the wastage flow having unit
as m3/day.

tf

SP = l(TSSa(tf) - TSSa(tO) + TSSS(tf) - TSSs(to) + f

TSSy * Qu dt) (1.32)
T .

The mixing is provided to avoid the biomass settling in the non-aerated reactors (anoxic and

anaerobic reactors) and the mixing energy (ME) is represented as:

1 [t
MEsz ME(t) dt (1.33)
t

(o}

Where

7
: L ; <2047t
ME(D) = 24 Z {0 005 * V; 1.f Kpa; < 20d_1
_ 0 ifKpa; = 20d
1=

Carbon addition (kg COD/d) is described as:

CON_,4 tena

A=—F dt 1.34
£+ 1000 Qca (1.34)

Ustart

Here, Q.4 is the sum of carbon flow rate added and CON_, is the concentration of added carbon
Metal addition (kg COD/d) is described as:

CONMA ftend
t

A=—7C2 dt 1.35
£+ 1000 Qma (1.35)

start

25



Here, Q4 is the sum of carbon flow rate added and CON,,, is the concentration of added metal.
Carbon addition (CA): External carbon source (methanol or acetic acid) is used as an alternative
method for activated sludge system for removal of nutrients; the availability of readily degradable
carbon substrate may limit the denitrification rate. A control approach is initiated and a
metabolizable COD is directly added in the process where denitrification occurs temporarily. This
method helps to increase the rate of denitrification on-demand, thereby minimizing the
accumulation of nitrate and nitrite during times of peak loading. Carbon source is also added in
the anaerobic tank to favor biological phosphorus removal and it will increase operational costs on
high dosages are reported in Olsson et al. (2005); Guerrero et al. (2014).

Metal addition (MA): Metal is added (ferric chloride) to wastewater in the form of insoluble metal
phosphate and an insoluble metal hydroxide. For metal addition, the formed precipitates with
metals govern the alkalinity and concentration of orthophosphates in wastewater. Because of the
conflict between phosphate and hydroxide, reaching a very low concentration of P effluent requires
an increase in the amount of metal addition. As the concentration of dissolved phosphorus
(effluent) decreases, more hydroxides of the metal will form. To achieve low phosphorus effluent
limits, an increased dosage of metal addition is needed. Ultimately, phosphorus will reach
chemical equilibrium without any further reduction. Generally, a metal dosage is added to the
aerobic reactor and it will increase operational cost on high dosages are reported in Gernaey et al.
(2002); Guerrero et al. (2014 In addition, based on the legal requirements, the effluent quality
needs to be maintained.

1.3 Plant-wide modeling of wastewater treatment

BSM2-P is a BSM1-P extension that was created to incorporate plant-wide operations in a WWTP
based on the literature of Flores-Alsina et al. (2016); Flores-Alsina et al. (2020). The sludge
treatment operation is also included. The BSM2 protocol is made up of a full model of a general
WWTP, a control structure, a benchmarking process, and a set of evaluation criteria. Model-based
influent load generation as elucidated in (Solon et al. 2017, Flores-Alsina et al, 2016; Gernaey et
al. 2011)) is used to generate dynamic influent load data to execute the performance of plant-wide
scenarios of the wastewater treatment plants. The daily average dynamic mass flow rates are
provided in Table 1. More information about the handling of influent generation is illustrated in
Solon (2017); Snip et al. (2016). Dynamic simulations are performed for 609 days with steady-
state simulation for 300 days. S: COD is the ratio of added sulfate ((Solon et al. (2017)). The last

26



one-year data is used for the performance assessment of the plant. State variables of ASM2d, units

with notations, and average influent data are reported in Appendix Table D1.

1.3.1 Model scenario

The plant-wide model of BSM2-P is the resemblance of BSM2 plant but the modification is done
in the activated sludge unit (ASU). In ASU extra two anaerobic reactors are added followed by
anoxic and aerobic reactors (A%/O) to enhance phosphorus removal and to improve PAQ's with a
competitive dominance over other nitrogenous bacteria. The plant-wide model of BSM2-P consists
of ASU, primary (PSU) and secondary (SSU) sedimentation unit, thickener (THK), anaerobic
digestion (ADU) unit, storage (SU), and dewatering (DU) unit with internal and external recycles.
Fig. 1.10 depicts the plant-wide model of BSM2-P and Table 1.5 represents each process unit of
WWTP of BSM2-P with their working function and physical configurations. The reaction rate
expressions for all the state variables in the ASM2d model are described by Gernaey et al. (2014)
and these expressions are considered in the present work.

Table 1.5 Elucidation of plant-wide model processes units and physical configurations

Process unit | Working function References Configurations
PSU Non-reactive (Otterpohl 1995) 900m3

Double-exponential

_ _ (Guerrero et al. (2013);
SSU velocity function ) 6000m?*
Flores-Alsina et al. (2012)

reactive
ASU ASM2d (Flores-Alsina et al. 2016) 4500m?3
ADU ADM1 (Batstone et al. 2002) 3400m3
THK Reactive (Gernaey et al. 2014) Underflow 30.9 m®/d
_ 9.6 m®d sludge and
DU Reactive (Gernaey et al. 2014) )
168.9 m®/d reject water
SuU non-reactive (Gernaey et al. 2014) 160m?®

27



Secondary settler

@ & Activated sludge unit

- LA\
Primary NS J
o] o (o]
Settler ST A -
Influent T 280 S Effluent
Anaerobic [ Anaerobic| Anoxic | Anoxic [ o Acrobic Aerobic |° Aerobic
- AL (o] o
AKX @ © o ©
_— _ oL 082 o5lci 0 o

-

Thickener
Gas removal

2

v

ax Storage

& Anaerobic digester

= Sludge line
= \Water line

Dewatering

Sludge

-

Control valve

Figure 1.10 Plant-wide model layout for BSM2-P

1.3.2 Plant-wide evaluation criteria

The subscript ‘ef” indicates the effluent discharge. 6; signify the weighting factors of different

pollutants to convert into basic pollution units are tabulated in Table 3. i¢op, denotes the COD

compounds, iy, denotes the nitrogen compounds, ip, denotes the phosphorus compounds, T

signifies the total assessment time interval (364 days) and Q. denotes the discharge flow rate

(m3/d). The corresponding conversion factors for fi are reported in (Solon (2017); Gernaey et al.

2014)). All the concentrations are addressed in g/m? units.

EQl = ————
¢ T-1000L

start

+ OnoSno,, () + QBODSBODsef(t) + 0p,. g Forg,s (1)

+ epinorgpinorgef (t)) Qef(t) dt

tend
(0r5STSSe1(6) + Bc0pCODer (6) + Oy N oy (0)

(1.36)

CODef = SFef +SAef +Slef +Xlef +XSef +XB:Hef +XPAOef +XPHAef

+Xpa,; + lCODsFe(”)SFe(II)ef tlcopg, Sises lCODXSOngf + Xsrp.;

28

(1.37)



NK]ef = SNHef + iNSFSFef + iNSISlef + iNXIXIef + iNXSXSef

(1.38)
+ ingy, (XB,Hef + Xpao,s T Xpay, T XSRBef)
Po'rgef = XPPef+iPSFSFef + iPSISIef + iPXIXIef + iPXSXSef + (1 39)
Ippu (XB,Hef + Xpao,s T Xpay, T XSRBef)
Skep F Sagy + (1= f5,) Xspp + (1= fryy )X 1,
BOD;,, = 0.25 roon 4 d (1.40)
+(1 - lep) (XPAOef + XPHAef) + (1 - fX,A) (XB,Aef + XSRBef)
Pinorgef = SPO4ef (1.41)
SNOes = SNo; (1.42)
TSSef == XTSS (143)

Operational cost is a weighted summation of costs associated with the production of sludge (SP)
(kg ss/d), methane (PM) (kg.CHa4/d), pumping (PE), aeration (AE), mixing (ME) and heating (HE)
energies (KWh/d), internal and external recycles are provided (m?3/d). All individual components
are addressed in (Solon (2017); Gernaey et al. (2014)). Thus the OCI is estimated as below:

OCI = AE + PE + zps - SP + ME — zpy; - PM + max(0, HE — 7PM) (1.44)

z; denotes the weighting factors of zpg is 3 and zp,, is 6.

Aeration, pumping, mixing energies are addressed in the equations (1.45), (1.46), and (1.47). Here
aeration power is needed to aerate bioreactors, pumping is used to alter the flow rate from one end
to another end and for internal, external flow patterns.

The aeration energy (AE) is described as (kWh/d):

Ssat t
AE = —2— ftof 7 Vi Kpag(b) dt (1.45)

Where Kya; signifies the oxygen mass transfer coefficient, Vi notifies the volume of the reactors
and oxygen saturation coefficient. T is the length of evaluation time (364 days)
The pumping energy (PE) is defined as (kwWh/d):

PE = =,70.004 - Qsne + 0.008 - Q; + 0.050 - Q, + 0.075 - Qpy + 0.060 Qry + 0.004 -

Qpodt (1.46)
Where Qinr is the internal recycle (m3/d), Qex is the external recycle (m®/d), Qu is the waste flow

(m3/d), Qpu is the primary clarifier underflow, Qry is the thickener underflow and Qpo is the

dewatering overflow.

29



The sludge production (SP) is expressed as (kg/d):

SP=——- (XTss(tf) — Xrss(to) + ftt;f TSSx(t) Qx (D) dt) (1.47)

T-1000
Xrss(t) = Xrssasu(t) + Xrssssu(t) + Xrsspsy () + Xrss.apu () + Xrss su(t)
With Xpgs x (£) = TSSy(t) - Vy
Where Qx (t) is the sludge flow and TSSx is the total amount of solids in the sludge flow stream
(after dewatering in BSM2-P). Xxss is elucidated as the sum of TSS mass present in an individual
process unit. The subscripts refer to the concern process units.
The mixing energy (ME) is defined as (kwWh/d):
The mixing is highly necessary to avoid the biomass settling in the non-aerated and aerated reactors